
 

 Eawag: Das Wasserforschungs-Institut des ETH-Bereichs 

Eawag 
Überlandstrasse 133 

Postfach 611 
8600 Dübendorf 

Schweiz 
Telefon +41 (0)44 823 55 11 
Telefax +41 (0)44 823 50 28 

www.eawag.ch 

 

Multikomponenten-Screening für den 
Rhein bei Basel

in Zusammenarbeit mit dem Bundesamt für Umwelt BAFU 

 
 
 
 
Heinz Singer, Sebastian Huntscha, Juliane Hollender, Eawag, Dübendorf 
Jan Mazacek, Amt für Umwelt und Energie, Basel 
 
 
 
 
 
 
 
 
 
 
 
 
 
Dübendorf, Januar 2009 
 
Abschlussbericht
 
  
 



Screening von Pestizidmetaboliten  

 

2/62 

Inhaltsverzeichnis 

1 Einleitung................................................................................................... 4
[...]
mass spectrometer. Analytical Chemistry, 2006. 78(7): p. 2113-2120. 

13. Makarov, A., et al., Dynamic range of mass accuracy in LTQ orbitrap hybrid 
mass spectrometer (vol 17, pg 977, 2006). Journal of the American Society for 
Mass Spectrometry, 2006. 17(12): p. 1758-1758. 

14. Olsen, J.V., et al., Parts per million mass accuracy on an orbitrap mass 
spectrometer via lock mass injection into a C-trap. Molecular and Cellular 
Proteomics, 2005. 4(12): p. 2010-2021. 

15. Fontanals, N., R.M. Marce, and F. Borrull, New hydrophilic materials for solid-
phase extraction. Trac-Trends in Analytical Chemistry, 2005. 24(5): p. 394-
406. 



Screening von Pestizidmetaboliten  

 

57/62 

16. Fontanals, N., R.M. Marce, and F. Borrull, New materials in sorptive extraction 
techniques for polar compounds. Journal of Chromatography A, 2007. 1152(1-
2): p. 14-31. 

17. Hernandez, F., et al., Strategies for quantification and confirmation of multi-
class polar pesticides and transformation products in water by LC-MS2 using 
triple quadrupole and hybrid quadrupole time-of-flight analyzers. TrAC - 
Trends in Analytical Chemistry, 2005. 24(7): p. 596-612. 

18. Ferrer, I., E.M. Thurman, and D. Barcelo, Identification of ionic 
chloroacetanilide-herbicide metabolites in surface water and groundwater by 
HPLC/MS using negative ion spray. Analytical Chemistry, 1997. 69(22): p. 
4547-4553. 

19. Kuster, M., M.L. de Alda, and D. Barcelo, Analysis of pesticides in water by 
liquid chromatography-tandem mass spectrometric techniques. Mass 
Spectrometry Reviews, 2006. 25(6): p. 900-916. 

20. Steen, R.J.C.A., I. Bobeldijk, and U.A.T. Brinkman, Screening for 
transformation products of pesticides using tandem mass spectrometric scan 
modes. Journal of Chromatography A, 2001. 915(1-2): p. 129-137. 

21. Yu, K., et al., A fully automated LC/MS method development and 
quantification protocol targeting 52 carbamates, thiocarbamates, and 
phenylureas. Analytical Chemistry, 2003. 75(16): p. 4103-4112. 

22. Batt, A.L. and D.S. Aga, Simultaneous analysis of multiple classes of 
antibiotics by ion trap LC/MS/MS for assessing surface water and groundwater 
contamination. Analytical Chemistry, 2005. 77(9): p. 2940-2947. 

23. Castiglioni, S., et al., A multiresidue analytical method using solid-phase 
extraction and high-pressure liquid chromatography tandem mass 
spectrometry to measure pharmaceuticals of different therapeutic classes in 
urban wastewaters. Journal of Chromatography A, 2005. 1092(2): p. 206-215. 

24. Gros, M., M. Petrovic, and D. Barcelo, Development of a multi-residue 
analytical methodology based on liquid chromatography-tandem mass 
spectrometry (LC-MS/MS) for screening and trace level determination of 
pharmaceuticals in surface and wastewaters. Talanta, 2006. 70(4): p. 678-
690. 

25. Gros, M., M. Petrovic, and D. Barcelo, Multi-residue analytical methods using 
LC-tandem MS for the determination of pharmaceuticals in environmental and 
wastewater samples: a review. Analytical and Bioanalytical Chemistry, 2006. 
386(4): p. 941-952. 

26. Kasprzyk-Hordem, B., R.M. Dinsdale, and A.J. Guwy, Multi-residue method for 
the determination of basic/neutral pharmaceuticals and illicit drugs in surface 
water by solid-phase extraction and ultra performance liquid chromatography-
positive electrospray ionisation tandem mass spectrometry. Journal of 
Chromatography A, 2007. 1161(1-2): p. 132-145. 

27. Quintana, J.B. and T. Reemtsma, Sensitive determination of acidic drugs and 
triclosan in surface and wastewater by ion-pair reverse-phase liquid 
chromatography/tandem mass spectrometry. Rapid Communications in Mass 
Spectrometry, 2004. 18(7): p. 765-774. 

28. Reddersen, K. and T. Heberer, Multi-compound methods for the detection of 
pharmaceutical residues in various waters applying solid phase extraction 



Screening von Pestizidmetaboliten  

 

58/62 

(SPE) and gas chromatography with mass spectrometric (GC-MS) detection. 
Journal of Separation Science, 2003. 26(15-16): p. 1443-1450. 

29. Vieno, N.M., T. Tuhkanen, and L. Kronberg, Analysis of neutral and basic 
pharmaceuticals in sewage treatment plants and in recipient rivers using solid 
phase extraction and liquid chromatography-tandem mass spectrometry 
detection. Journal of Chromatography A, 2006. 1134(1-2): p. 101-111. 

30. Zhang, Z.L. and J.L. Zhou, Simultaneous determination of various 
pharmaceutical compounds in water by solid-phase extraction-liquid 
chromatography-tandem mass spectrometry. Journal of Chromatography A, 
2007. 1154(1-2): p. 205-213. 

31. Rafoth, A., et al., Analysis of isothiazolinones in environmental waters by gas 
chromatography-mass spectrometry. Journal of Chromatography A, 2007. 
1164(1-2): p. 74-81. 

32. Lamoree, M.H., et al., Determination of diuron and the antifouling paint biocide 
Irgarol 1051 in Dutch marinas and coastal waters. Journal of Chromatography 
A, 2002. 970(1-2): p. 183-190. 

33. Piedra, L., et al., Screening of antifouling pesticides in sea water samples at 
low ppt levels by GC-MS and LC-MS. Chromatographia, 2000. 52(9-10): p. 
631-638. 

34. Benijts, T., W. Lambert, and A. De Leenheer, Analysis of multiple endocrine 
disruptors in environmental waters via wide-spectrum solid-phase extraction 
and dual-polarity ionization LC-ion trap-MS/MS. Analytical Chemistry, 2004. 
76(3): p. 704-711. 

35. Loos, R., G. Hanke, and S.J. Eisenreich, Multi-component analysis of polar 
water pollutants using sequential solid-phase extraction followed by LC-ESI-
MS. Journal of Environmental Monitoring, 2003. 5(3): p. 384-394. 

36. MartinezBueno, M.J., et al., Application of Liquid 
Chromatography/Quadrupole-Linear Ion Trap Mass Spectrometry and Time-
of-Flight Mass Spectrometry to the Determination of Pharmaceuticals and 
Related Contaminants in Wastewater. Anal. Chem., 2007. 

37. Seitz, W., W. Schulz, and W.H. Weber, Novel applications of highly sensitive 
liquid chromatography/mass spectrometry/mass spectrometry for the direct 
detection of ultra-trace levels of contaminants in water. Rapid 
Communications in Mass Spectrometry, 2006. 20(15): p. 2281-2285. 

38. Stoob, K., et al., Fully automated online solid phase extraction coupled directly 
to liquid chromatography-tandem mass spectrometry - Quantification of 
sulfonamide antibiotics, neutral and acidic pesticides at low concentrations in 
surface waters. Journal of Chromatography A, 2005. 1097(1-2): p. 138-147. 

39. Vanderford, B.J., et al., Analysis of endocrine disruptors, pharmaceuticals, and 
personal care products in water using liquid chromatography/tandem mass 
spectrometry. Analytical Chemistry, 2003. 75(22): p. 6265-6274. 

40. Rodriguez-Mozaz, S., M.J.L. de Alda, and D. Barcelo, Monitoring of estrogens, 
pesticides and bisphenol A in natural waters and drinking water treatment 
plants by solid-phase extraction-liquid chromatography-mass spectrometry. 
Journal of Chromatography A, 2004. 1045(1-2): p. 85-92. 

41. Lim, H.K., et al., Metabolite identification by data-dependent accurate mass 
spectrometric analysis at resolving power of 60,000 in external calibration 



Screening von Pestizidmetaboliten  

 

59/62 

mode using an LTQ/Orbitrap. Rapid Communications in Mass Spectrometry, 
2007. 21(12): p. 1821-1832. 

42. Peterman, S.M., et al., Application of a linear ion trap/orbitrap mass 
spectrometer in metabolite characterization studies: Examination of the human 
liver microsomal metabolism of the non-tricyclic anti-depressant nefazodone 
using data-dependent accurate mass measurements. Journal of the American 
Society for Mass Spectrometry, 2006. 17(3): p. 363-375. 

43. Steiner, C., et al., Atrazinbelastung in Schweizer Fliessgewässern - ein 
Vergleich auf unterschiedlicher Grössenskala. Eawag, Dübendorf; Amt für 
Umwelt und Energie, Basel; im Auftrag von: Bundesamt für Umwelt BAFU, 
Schweiz, 2006: p. 47. 

44. Brorström-Lundén, E., et al., Measurements of Sucralose in the Swedish 
Screening Program 2007 - PART I: Sucralose in surface waters and STP 
samples. IVL Swedish Environmental Research Institute Ltd.; Report B1769, 
2008. 

45. Alonso, M.C. and D. Barcelo, Tracing polar benzene- and 
naphthalenesulfonates in untreated industrial effluents and water treatment 
works by ion-pair chromatography-fluorescence and electrospray-mass 
spectrometry. Analytica Chimica Acta, 1999. 400(1-3): p. 211-231. 

46. Alonso, M.C., et al., Monitoring and toxicity of sulfonated derivatives of 
benzene and naphthalene in municipal sewage treatment plants. 
Environmental Pollution, 2005. 137(2): p. 253-262. 

47. Altenbach, B. and W. Giger, Determination of benzene- and 
naphthalenesulfonates in wastewater by solid-phase extraction with 
graphitized carbon black and ion-pair liquid chromatography with UV 
detection. Analytical Chemistry, 1995. 67(14): p. 2325-2333. 

48. Riediker, S., M.J.F. Suter, and W. Giger, Benzene- and naphthalenesulfonates 
in leachates and plumes of landfills. Water Research, 2000. 34(7): p. 2069-
2079. 

49. Suter, M.J.F., S. Riediker, and W. Giger, Selective determination of aromatic 
sulfonates in landfill leachates and groundwater using microbore liquid 
chromatography coupled with mass spectrometry. Analytical Chemistry, 1999. 
71(4): p. 897-904. 

50. Bobeldijk, I., et al., Screening and identification of unknown contaminants in 
water with liquid chromatography and quadrupole-orthogonal acceleration-
time-of-flight tandem mass spectrometry. Journal of Chromatography A, 2001. 
929(1-2): p. 63-74. 

51. Ferrer, I., et al., Exact-mass library for pesticides using a molecular-feature 
database. Rapid Communications in Mass Spectrometry, 2006. 20(24): p. 
3659-3668. 

52. Thurman, E.M., I. Ferrer, and A.R. Ferna?ndez-Alba, Matching unknown 
empirical formulas to chemical structure using LC/MS TOF accurate mass and 
database searching: Example of unknown pesticides on tomato skins. Journal 
of Chromatography A, 2005. 1067(1-2): p. 127-134. 

 
 



Screening von Pestizidmetaboliten  

 

60/62 

Anhang

A) Schemata der Kläranlagen 

Fliess-Schema der ARA Basel kommunal

Rechenanlage
In Betrieb: 3 x grob, 3 x fein
Reserve:   1 x grob, 1 x fein
Föderkapazität: 2 x 2200 l/Sek
                         2 x 2600 l/Sek

Rohwasserpumpwerk
4 Schneckenpumpen

Sandfänge
In Betrieb: 6 x 113 m³, 
VZ = 8 Min
R 2 113 3

Vorklärbecken
2 x 3'600 m³, VZ ca. 1,5 h

Zwischenpumpwerk
4 Archimedesschneckenpumpen

Biologie
 3 x 4'750 m³, VZ = 2,5 - 3 h
Zulauf: max. 4000 l/Sek

Nachklärbecken
 3 x 10'933 m³, VZ = 6,5 h

Rhein
Asche zur Deponie

Aschebecken

Waschwasser

Zentrat

Verbrennungs-Ofen

Zentrifugen

Eindicker
2 x 1570 m3

Überlauf Aschebecken

Stadt Basel
Allschwil
Bettingen
Binningen
Birsfelden

Bottmingen
Oberwil

Inzlingen (D)
Drei Linden (D)

Neuwiller (F)

 



Screening von Pestizidmetaboliten  

 

61/62 

Fliess-Schema der ARA Chemie Basel
Zuläufe

Entgasung
2 Strassen       3 Strassen
2 x 195 m³        3 x 195 m3

Z = 1,7 h          Z = 2,6 h

Nachklärung
2 Strassen       3 Strassen
4 x 1'200 m³     6 x 1'200 m3

Z = 21,3 h           Z = 32,0 h

Biologie
2 Strassen       3 Strassen
2 x 4'250 m³     3 x 4'250 m3

Z = 37,8 h           Z = 56,7 h

Entfärbungs-Flotation
2 Strassen       3 Strassen
2 x 300 m³        3 x 300 m3

Z = 2,7 h          Z = 4,0 h

Flockung/Entfärbung
2 Strassen        3 Strassen
190 m³              285 m3

Z = 1,7 h           Z = 3,8 h

Speicherbecken
2 Strassen       3 Strassen
2 x 15'000 m³   3 x 15'000 m3

Z = je nach Füllgrad

Vorklärung
2 Strassen       3 Strassen
2 x 790 m³        3 x 790 m3

Z = 7,0 h          Z = 10,5 h

Neutralisation
2 Strassen       3 Strassen
4 x 164 m³        6 x 164 m3

Z = 2,9 h          Z = 4,4 h

Mischbecken
1 x 1'940 m³
Z = 8,6 h

GUS-Flockung und
Flotation
1 Strasse         2 Strassen
1 x 410 m³        2 x 410 m3

Z = 1,8 h          Z = 3,6 h

Rhein

Roche
Novartis / Ciba / Syngenta

1 2

zur ARA Basel

Eindicker
1 x 1570 m3

Flot. Schlamm-Tank
1 x 100 m3

Zentrifugen

Verbrennungs-Ofen

Aschebecken
Asche zur Deponie

Zentrat
Waschwasser

R
üc

kl
au

f: 
4'

00
0 

m
³/d

Sc
hl

am
m

:
32

0 
m

³/d
Sc

hl
am

m
:

30
0 

m
³/d

Sc
hl

am
m

:
30

 m
³/d

Sc
hl

am
m

:
30

 m
³/d

Roche

Novartis / Ciba / Syngenta

Gesamt

Wochenmittel:

Wochenmittel:

Wochenmittel:

500 m³/d

4900 m³/d

5400 m³/d = 225 m³/h

Z = Verweilzeit bezogen auf das Wochenmittel

Tr
üb

w
as

se
r:

60
0 

m
³/d

D
at

en
ba

si
s 

de
r v

er
w

en
de

te
n 

Za
hl

en
: J

ah
r 2

00
4

Pr
oR

he
no

 A
G

 / 
6.

4.
20

05
 / 

M
. K

op
f

 



Screening von Pestizidmetaboliten  

 

62/62 

Fliess-Schema der ARA STEIH 

Fliess-Schema der ARA Rhein AG 



Anhang          Seite 1 Substanz-Steckbriefe 'Mikroverunreinigungen'

Wirkstoff 2,4-D

Metabolit von

Klassifizierung Muttersubstanz

Summenformel C8H6Cl2O3

Exakte Masse 219.9689

220.97668M+H 0

242.9586M+Na 0

218.96213M-H 17

M-FA 9000 Kow-Wert 2.81

CAS-No 94-75-7

Int. Standard
O

Cl
Cl

OH

O
9.29

pH3 neutral

pH7 neutral

Ion Nachweis m/z IDL

pg

pg

pg

pg

Retentionszeit

Speziierung

min

Wirkstoffgruppe Pestizid

Wirkstoff 2-Methylisothiazolin-3-on (MI)

Metabolit von

Klassifizierung Muttersubstanz

Summenformel C4H5N1O1S1

Exakte Masse 115.0086

116.0165M+H 0

137.9984M+Na 0

114.0019M-H 0

M-FA Kow-Wert -0.83

CAS-No 2682-20-4

Int. Standard

N

O

S
CH3

1.3

pH3 neutral

pH7 neutral

Ion Nachweis m/z IDL

pg

pg

pg

pg

Retentionszeit

Speziierung

min

Wirkstoffgruppe Biozid

Wirkstoff 2-n-Octyl-4-isothiazolin-3-on (OI)

Metabolit von

Klassifizierung Muttersubstanz

Summenformel C11H19NOS

Exakte Masse 213.1182

214.126M+H 11

236.108M+Na 10

212.1115M-H

M-FA Kow-Wert 2.45

CAS-No 26530-20-1

Int. Standard

N

S

O

CH3

11.78

pH3 neutral

pH7 neutral

Ion Nachweis m/z IDL

pg

pg

pg

pg

Retentionszeit

Speziierung

min

Wirkstoffgruppe Biozid

Wirkstoff 4,5-Dichloro-2-n-octyl-isothiazol-3(2H)-one (DCOIT)

Metabolit von

Klassifizierung Muttersubstanz

Summenformel C11H17Cl2NOS

Exakte Masse 281.0402

282.0481M+H 0.7

304.03M+Na

280.0335M-H

M-FA Kow-Wert 3.59

CAS-No 64359-81-5

Int. Standard

O Cl

ClS
N

H3C

15.5

pH3 neutral

pH7 neutral

Ion Nachweis m/z IDL

pg

pg

pg

pg

Retentionszeit

Speziierung

min

Wirkstoffgruppe Biozid



Anhang          Seite 2 Substanz-Steckbriefe 'Mikroverunreinigungen'

Wirkstoff 5-Chloro-2-methylisothiazolin-3-on (CMI)

Metabolit von

Klassifizierung Muttersubstanz

Summenformel C4H4ClNOS

Exakte Masse 148.9697

149.9775M+H 31

171.9594M+Na 85

147.9629M-H

M-FA Kow-Wert -0.34

CAS-No 26172-55-4

Int. Standard

N

O

S
H3C Cl

3.72

pH3 neutral

pH7 neutral

Ion Nachweis m/z IDL

pg

pg

pg

pg

Retentionszeit

Speziierung

min

Wirkstoffgruppe Biozid

Wirkstoff 5-Methyl-Benzotriazol

Metabolit von

Klassifizierung Muttersubstanz

Summenformel C7H7N3

Exakte Masse 133.0635

134.0713M+H

156.0532M+Na

132.0567M-H 35532

M-FA Kow-Wert 1.71

CAS-No 136-85-6

Int. Standard

H
N

N

N

H3C

5.74

pH3 neutral

pH7 neutral

Ion Nachweis m/z IDL

pg

pg

pg

pg

Retentionszeit

Speziierung

min

Wirkstoffgruppe Korrosionsschutzmittel

Wirkstoff Acetochlor

Metabolit von

Klassifizierung Muttersubstanz

Summenformel C14H20ClNO2

Exakte Masse 269.1177

270.1255M+H 315

292.1075M+Na 14

268.111M-H

M-FA Kow-Wert 3.03

CAS-No 34256-82-1

Int. Standard

N

CH3

O

O

H3C

Cl CH3

11.61

pH3 neutral

pH7 neutral

Ion Nachweis m/z IDL

pg

pg

pg

pg

Retentionszeit

Speziierung

min

Wirkstoffgruppe Pestizid

Wirkstoff Alachlor

Metabolit von

Klassifizierung Muttersubstanz

Summenformel C14H20ClNO2

Exakte Masse 269.1177

270.1255M+H 290

292.1075M+Na 12

268.111M-H

M-FA Kow-Wert 3.52

CAS-No 15972-60-8

Int. Standard

N

Cl

O

O
CH3

CH3H3C

11.61

pH3 neutral

pH7 neutral

Ion Nachweis m/z IDL

pg

pg

pg

pg

Retentionszeit

Speziierung

min

Wirkstoffgruppe Pestizid



Anhang          Seite 3 Substanz-Steckbriefe 'Mikroverunreinigungen'

Wirkstoff Aldicarb

Metabolit von

Klassifizierung Muttersubstanz

Summenformel C7H14O2N2S1